SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

Dater 3. AUG 2017 11:10:06
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 781.45802 MHz -58.50 dBm -45.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 775.96577 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 902.58741 MHz =-57.30 dBm -44,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 911.67832 MHz -57.48 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88925 GHz -47.31 dBm -34.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48788 GHz -47.57 dBm -34.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -41.91 dBm -28.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84127 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -42.96 dBm -29.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -42,99 dBm -29.99 dB&
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5/3MHz
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 701.82034 MHz -58.40 dBm -45.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 756.74288 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 909.86014 MHz =-57.41 dBm -44,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 933.91608 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -46.46 dBm -33.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.43 dBm -34.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.,11 dBm -29,11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz -42,09 dBm -29,00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GHz -42.93 dBm -29.93 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -42.75 dBm -29.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 2 AUG 2017 22:47:08

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 753.21214 MHz -58.46 dBm -45.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.41954 MHz -58.48 dBm -45.48 dB
860,000 MHz 1.000 GHz 100.000 kHz 953.77622 MHz -57.57 dBm -44,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 9E5.03497 MHz -57.38 dBm -44,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.69 dBm -33.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -47.03 dBm -34.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41.81 dBm -28.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,80 dBm -28.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42,79 dBm -29.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42,97 dBém -20.97 d&
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep
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Ref Level 0,00 dBm
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 766.94278 MHz -58.25 dBm -45.25 dB 30.000 MHz 815.000 MHz 100.000 kHz 736.34308 MHz -58.38 dBém -45,38 dB
860,000 MHz 1.000 GHz 100.000 kHz 986.92308 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 869.44056 MHz -57.60 dBm -44,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.95 dBm -33.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.94 dBm -33.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,06 dBm -29.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -42.88 dBm -29.88 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -42.81 dBém -29.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 701.03573 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.40405 MHz -58.50 dBém -45,50 dB
860,000 MHz 1.000 GHz 100.000 kHz 912.65734 MHz =-57.29 dBm -44,20 dB 860,000 MHz 1,000 GHz 100.000 kHz 918.11189 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41,97 dBm -28.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42.99 dBm -29.99 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,87 dém -20.87 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 724.96627 MHz -58.48 dBm -45.48 dB
860,000 MHz 1.000 GHz 100.000 kHz 938.25175 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B80.76923 MHz -57.49 dBm -44,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.16 dBm -34.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.56 dBm -34.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.88 dBm -28.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85877 GHz -41,899 dBm -28.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85354 GHz -42.83 dBm -29.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -42.88 dBm -20.88 di&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 2 AUG 2017 23:16:46

Date: 2 AUG.2017 23:17:40

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -58.31 dBm -45.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -58.44 dBm -45.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.90210 MHz -57.61 dBm -44,61 dB 860,000 MHz 1,000 GHz 100.000 kHz 891.95804 MHz -57.44 dBm -44 44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.24 dBm -33.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.58 dBm -33.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.99 dBm -28.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42,09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.43014 GHz -43,14 dBm -30.14 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.85354 GHz -43,11 dBém -30.11 dg
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 712.02024 MHz -58.47 dBm -45.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 767.33508 MHz -58.37 dém -45,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 873.21678 MHz -57.48 dBm -44,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 924 40559 MHz -57.44 dBm -44 44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.09 dBm -34.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.81 dBm -33.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.71 dBm -28,71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41,93 dém -28,93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GHz -43.08 dBm -30.08 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42.89 dBm -29.69 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 2 AUG 2017 23:28:16

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -56.48 dBm -43.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -56.59 dBm -43,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 931.67832 MHz -57.50 dBm -44,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 974.89510 MHz -57.49 dBm -44,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.68 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.67 dBm -33.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -41.96 dBm -28.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,97 dBm -28.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43.07 dBm -30.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -43,04 dBém -30.04 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 747.32759 MHz -58.28 dBm -45.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 724.96627 MHz -58.46 dBm -45.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 916.15385 MHz -57.50 dBm -44,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 956.71329 MHz =57.40 dBm -44 .40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.04 dBm -34.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -47.53 dBm -34.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz -42,06 dBm -29.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42.78 dBm -29.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -42,99 dBm -29.99 dB&
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saronas. FCC RF Test Report

Report No. : FG760506-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0085
30 Normal Voltage 0.0077
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0099
-10 Normal Voltage 0.0108 PASS
-20 Normal Voltage 0.0085
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0078
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG760506-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.2 5.36 5.28 6.29
Middle CH 4.9 5.39 6.06 6.38 PASS
Highest CH 4.03 5.28 5.19 6.2
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 20MHz / QPSK
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Date: 2 AUG.2017 15:04:54
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s=amranas. FCC RF Test Report Report No. : FG760506-01B
LTE Band 7 / 20MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
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@152 view @152 view
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Spectrum =) Spectrum =)
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
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saronas. FCC RF Test Report

Report No. : FG760506-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 494 | 499 | 987 | 971 | 1472 | 1457 | 20.14 | 20.18
Middle CH - - - - 496 | 491 | 975 | 9.65 | 14.69 | 14.33 | 20.10 | 20.22
Highest CH - - - - 499 | 508 | 9.63 | 9.93 | 1460 @ 14.57 | 20.14 | 20.50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

(=]

Spectrum

(=]

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.6a dBm| ™M1[1] 15.03 aBm)
2.50072200 GHz 2.50300900 GHz,
= 26.00 dB| @ ndB 26.00 dB|
104 4.935000000 MHz| 104 A e LA e e By 4.985000000 MHz|
T Q factor 506.7, 7 qfactor | 5021
i / i LY
o f v E ]
T Yz Ty Yz
10 df v 10 d 3
I Y f \
-20d Ve o
A S ”
N e Mnhede
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40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,500722 GHz 14.83 dBm nd@ down 4.935 MHz M1 2.503009 GHz 15.03 dBm nd@ down 4,985 MHZ
TL 1 2,500052 GHz -11.00 dBm nd8 26.00 dB TL L 2.500022 GHz -11.06 dam n 26.00 dB
T2 1 2,504988 GHz -11.43 d8m Q factor S06.7 T2 1 2.505007 GHz -11.08 d8m Q factor 502.1

L I

Date: 2 AUG.2017 12:56.16

J

L U ]

DCate: 2 AUG.2017 135626

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.53 dBm| ™M1[1] 13.73 aBm)
2.53960100 GHz 2.53638900 GHz
20 20 .
¥ nd 26.00 dB| nds M1 26.00 dB|
o AR A e o A B A i 4.955000000 wa 0d A e A D o BN 1y 4.905000000 MHz|
Q factor 511.9) / Q factor I 517.1]
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533601 GHz 14.53 dBm nd@ down 4.955 MHz M1 2.536389 GHz 13.73 dBm nd@ down 4,905 MHZ
T 1 2,532522 GHz -11.63 dam nd8 26.00 dB TL L 2.532572 GHz -12.43 dbm nd8 26,00 d8
T2 1 2,537478 GHz -11.67 d8m Q factor 511.3 T2 1 2.537478 GHz -12.16 dBm Q factor 517.1

L I

Date: 2 AUG.2017 14:03.20

J

L U ]

DCate: 2 AUG.2017 14:03:31

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 2AUG.2017 14:05:47

J

Cate: 2AUG.2017 14.05.57

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 100 kHz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.67 dBm| mili] 12.66 dBm)|
2.56794000 GHz, 2.56546200 GHz,
e ndB 26.00 dB)| & W ndB 26.00 dB)|
o o 4.985000000 MHZ | A 5.075000000 MHZ]
100 £ s S, Bl 104 o R,
T Q factof 515.1 i Qe ™\ 505.5|
0 di i 0 T
i Ty di Ty
-0 -10
¥
20 d / 20 di [
At - N A A .
ST Rt DA ALY, Y, e AN A ot ]
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHZ CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.56794 GHz 13.67 dém ndB down 4.985 MHz ML 2.565462 GHz 12.66 dBm ndB down 5.075 MHz
TL 1 2564973 GHz -12.35 dém ndé 26.00 dB TL 1 2.564973 GHz -13.28 dém ndé 26.00 d8
T2 1 2,560953 GHz -12.45 dBm Q factor 515.1 T2 1 2.570047 GHz -13.28 dém Q factor 505.5
[ ( )i ) =
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 2 AUG 2017 14:1251

Spectrum o Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.48 aBm)
2.5025220 GHz
20 M1 20
ndB 5. 26.00 dB| - X ndB 26.00 dB|
R wrIR T -\ 9.870000000 MHZ 04 e el Y Ui 9.710000000 MHZ]
Q factor \ 254.2| i Q factor \ 257.7]
| 04 / |
1
12 + o
t 04 4 '};
\ /
Y -20d ~ ~ ~
L S N VY R B v
AP
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50 d -50 di
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CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508576 GHz 15.50 dam nd8 down 9,87 MHz ML 2502522 GHz 15.48 dam nd8 down 9.71 Wz
TL 1 2,500005 GHz -10.48 dBm nd8 26.00 dB TL L 2.500105 GHz -10.75 dBm n 26.00 dB
T2 1 2,509875 GHz -10.78 dém Q factor 254.2 T2 1 2.509815 GHz -9.58 dBm Q factor 257.7

J

L U

DCate: 2 AUG.2017 141301

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

J

Date: 2 AUG.2017 14:18:55

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.20 dbm)| MI[1] 16.95 aBm|
2.5360590 GHz 2.5328620 GHZ]
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' N x__ndB 26.00 dB| ndB 26.00 dB|
I Sant AVYAS, 9.750000000 MHZ| M e e | Ly 9.650000000 MHZ]
10 d 10 di "\
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200 04 / \
’ Sy \ S
P Pt WAV VY NP, AN M A e
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CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.536059 GHz 16.20 dam nd8 down 9.75 MHz ML 2.532862 GHz 16.95 dam nd8 down 9.65 WHZ
T 1 2,530105 GHz -10.25 dbm nd8 26.00 dB TL L 2.530185 GHz -8.97 dBm nd8 26.00 dB
T2 1 2,539855 GHz -9.40 dBm Q factor 260.1 T2 1 2.539835 GHz -10.19 dém Q factor 262.5

L U

DCate: 2 AUG.2017 14:20.05

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

J

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.90 di RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.70 dBm| mili] 14.76 dBm|
2.5667380 GHZ| 2.5616030 GHz
o +
e N dB 26.00 dB| & ; ndB 26.00 dB)|
0 i e A e i - VA ©.630000000 MHZ 104 A JUSPNY ©.930000000 MHZ]
7 Q factor ™ 266.5) 7 Q factor \‘ 258.0)f
! \
0d ! i ool
1 T4 Y
BUE! -10d i
I T T
[ | f \
-20d - -20 di
I e T Y Il o P
E -30 .
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHZ CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566738 GHz 15.70 dBm ndB down 9.63 MHz ML 2.561603 GHz 14.76 dBm ndB down 9,93 MHz
TL 1 2.560185 GHz -10.12 dém ndé 26.00 dB TL 1 2.560065 GHz -10.82 dém ndé 26.00 d8
T2 1 2569815 GHz -10.94 dém Q factor 266.5 T2 1 2.560995 GHz -11.21 dém Q factor 256.0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Spectrum
Ref Level 30.00 cbm

(=]

Offset 11.90 dB & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1634 dBm| ™M1[1] 14.44 aBmj
2.5020450 GHZ| 2.5018660 GHZ]
20 20
J nd 26.00 dB| nd 26.00 dB|
p VAT, WA ALY - A 14.715000000 MHZ| . . o B P 14.565000000 MHz|
1 T Q factor \ 170.0 n Qru/:lur P\l 171.8}
od / \ 0d |
- ! i |
] 4 2
-tod o -10d
{
, / \ \
20 20 d
A
e N ) e gy
- N WY . -, e VRN S VY
40 df -40 di
50 df 50 d
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CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.502045 GHz 16.33 dam nd8 down 14.715 MHz ML 2.501866 GHz 14,44 dBm nd8 down 14,565 MHz
T 1 2,500187 GHz -9.72 dBm nd8 26.00 dB TL L 2.500217 GHz -11.95 dbm n 26.00 dB
T2 1 2,514903 GHz -9.35 dBm Q factor 170.0 T2 1 2.514783 GHz -11.32 d8m Q factor 171.8

L I

Date: 2 AUG.2017 14:28.26

J

L U

DCate: 2 AUG.2017 14:25.36

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.17 dBm| ™M1[1] 13.01 aBm)
2.5284970 GHz 2.5320030 GHZ]
20 L 3 20
5 nd 26.00 dB| nd 26.00 dB|
10d s 14.685000000 sz 0d 1 o~ ” P BME 14.326000000 MHz|
f Q factor 172.2| Q factor 176.7]
o d 0 di |
\a | !
10 \,:' 10 di et :
/ \ / \
20 d 1 . + v
R ., - LA ed Wil S P
P e s e A AT A s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 30.0 MHz GCF 2.535 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,528497 GHz 15.17 dBm nd@ down 14.685 MH2 M1 2.532003 GHz 13.81 dBm nd@ down 14,326 MHZ
T 1 2,527687 GHz -10.81 dbm nd8 26.00 dB TL L 2,527777 GHz -12.49 dbm nd8 26,00 d8
T2 1 2,542373 GHz -11.16 d8m Q factor 172.2 T2 1 2.542103 GHz -11.89 d8m Q factor 176.7

L I

Date: 2 AUG.2017 14:36:30
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L U

DCate: 2 AUG.2017 143640

J

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.52 dBm| mili] 14.13 dBm|
2.5617810 GHZ| 2.5560260 GHz
e X ndB 26.00 dB| & ”f- ndB 26.00 dB|
n P iy 595 A P 565
w0 pmered W PN o g B 14.595000000 MHz| 104 VL e “B\“ﬁmmh'm-\ 14565000000 MHz]
f Q factor | 175.5] T QTactaF "\ 175.5]
ad | od |
/ | ! \.‘
T iz T 2
104 i 04 b
/ J \
20 d | ~
s A A Ao Y
] n el SN N Y TV ey
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHZ CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2561781 GHz 14.52 dBm ndB down 14.555 MHz ML 2.556026 GHz 14.13 dBm ndB down 14,565 MHz
TL 1 2855157 GHz -11.34 dém ndé 26.00 dB TL 1 2.555217 GHz -11.58 dém ndé 26.00 d8
T2 1 2,563753 GHz -11.30 dém Q factor 175.5 T2 1 2.560783 GHz -11.55 dém Q factor 175.5
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LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.80 dbm)| MI[1] 17.88 abm|
i 2 1440 GHZ 2.5094010 GHZ]
20 20
A e 26.00 dB| A P 26.00 dB|
04 Fanl i B 20.140000000 MHz| 104 Vi [ 20.180000000 MHz|
7 Q factor 124.4 ] Q factor 124.4
o d / 0 di
J i ¥
b, ¥ i
-10 df - 10 d -
/ / L
-20 dam—— = 20 d =
= = — ~ = —
o~ o~ 7
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,505844 GHz 17.80 dBm nd@ down 20.14 MH2 M1 2.509401 GHz 17.88 dBm nd@ down 20,18 MHZ
T 1 2,49993 GHz -8.03 dBm nd8 26.00 dB TL L 2,49993 GHz -6.08 dBm n 26,00 d8
T2 1 2,52007 GHz -7.71 dBm Q factor 124.4 T2 1 2.52011 GHz -7.90 dBm Q factor 124.4

L I ]

Date: 2 AUG 2017 14:46:01

L U ]

DCate: 2 AUG.2017 14:46111

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.69 dBm| ™M1[1] 16.53 aBmj
0 i 2.5952400 GHZ| - A4 2.5309640 GHz
— R 26.00 dB| PR A RN 26.00 dB|
104 B 20.100000000 MHZ| 10 4 B 20.220000000 MHz|
/ Q factor 126.1] Q factor 125.2|
/
od od
Ty k'
10 df ! -10 o
f \
! \
L~ R S o~ N N ]
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,53524 GHz 17.89 dBm nd@ down 20.1 MHz M1 2.530964 GHz 16.53 dBm nd@ down 20,22 MHZ
TL 1 2,52489 GHz -7.90 dBm nd8 26.00 dB TL L 2.52485 GHz -9.67 dBm nd8 26.00 dB
T2 1 2,54499 GHz -7.51 dBm Q factor 126.1 T2 1 2.54507 GHz -9.36 dBm Q factor 125.2

L I ]

Date: 2 AUG.2017 14:53.05

L U ]
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30dE SWT  57us @ VBW 3MHz  Mode Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] MiL1] 16.95 dbm|
) 2.5522080 GHz]
20 20 !
X nd8 26.00 dB| ndg. 26.00 d8|
s L N AT e B N
04 S~ S TRw Ny 20.140000000 MHz| 04 e e B v 20.500000000 MHz]
] Q factor \ 126.9 7 Q factor 124.5}
od L L} 0 d LS
; ] Y
-0 d -10 di - L1
) / \
0. 1 e gy |
20-d8m—T——= = S
[ P
30 30
40 d -40d
50 d -50 d
-60 df 60 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,554805 GHz 16.38 dBm nd@ down 20,14 MHz ML 2,552208 GHz 16.93 dBm nd@ down 20,5 MHz
T fy 2,54997 GHz -6.98 dam nds 26.00 d8 TL L 2,54965 GHz -9.19 dam nds 26,00 da
T2 1 2,57011 GHz -7.27 dBm q factor 126.9 T2 1 2.57015 GHz -9.22 dBm q factor 124.5

L J

Date: 2AUG.2017 14:55:32

L )i ]

Cate: 2AUG.2017 145542

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG760506-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 45 | 451 | 9.07 | 897 | 1352 | 13.46 | 18.58 | 18.62
Middle CH - - - - 451 | 45 | 9.09 | 9.11 | 13.43 | 1352 | 18.46 | 18.26
Highest CH - - - - 452 | 447 | 899 | 9.07 | 13.49 H 13.46 | 18.38 | 18.3

SPORTON INTERNATIONAL INC. Page Number : A7-9 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.68 dBm)| ™M1[1] 13.06 aBm)
- .. 2.50173100 GHz - 2.50295000 GHz
T o 7 Occ B 4.495504496 MHz : c B 4.505404505 MHz]
A P M et e A Ll - |
o o S 104 ; S e
o d / 0 di ] L
! [ i
-10 df a -10 d
7 7
/ { \
N - 20 A WA
L SR AN Y - 2’ N
A \ i VA RAYaL W PRLTy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501731 GHz 15.88 dam ML 2,50295 GHz 13.86 dsm
T 1 2,5002522 GHz 11.13 dBm Oce Bw 4,495504496 MHz TL L 2,5002522 GHz 9.38 dBm Oce Bw 4,505494505 MHz
T2 1 25047478 GHz 11.51 dam T2 i 2.5047577 GHz 9.12 dam

L I

Date: 2 AUG.2017 13:55:56

L U

DCate: 2 AUG.2017 135606

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.53 dBm| ™M1[1] 14.94 aBmj
- 2.53557900 GHz - 2.53544000 GHz
"! Oce Bw 4.505494505 MHz| =3:10 4495504496 MHzZ]
Tt et drne A idr 8! AL o . ,
10d 7 104 7
/ !
o4 0d +
J Y
10 df 10 d \
\u
20 d 20 d "
Ay A T R T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535579 GHz 14,53 dam ML 2,53544 GHz 14,34 dam
T 1 2,5327423 GHz 9.00 dBm Oce Bw 4.505494505 MHz TL L 2.5327423 GHz 8.75 dBm Oce Bw 4,495504496 MHz
T2 1 2.5372478 GHz 9.13 dam T2 i 2.5372378 GHz 8.62 dam
—

L I

Date: 2 AUG.2017 14:03.00

L U

DCate: 2 AUG.2017 14:02.10

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.95 dBm| mili]
2.56765000 GHz 558
e T Oce B 4.515484515 MHZ| & Oce B 4.465534466 MHZ]
e 0 ESRY PN & S P v . a
7 T 7
g / od : ¥
/ \ /
-10 df -10 o 2
/ \ /
20d — Y ey 20 di 7
e ~ ey e A S
K i)
-40 -40 df
-50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHZ CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56765 GHz 13.95 dém ML 2.585552 GHz 13.32 dém
TL 1 2.5652323 GHz 7.50 dBm Oce Bw 4.515484515 MHz TL 1 2.5652622 GHzZ 8.38 dBm oce Bw 4. 465534466 MHZ
T2 1 25697478 GHz 9.52 dbm T2 1 2.5607278 GHz 7.67 dém

L )i

Date: 2AUG.2017 14:05:27 Cate: 2AUG.2017 14.05.37

SPORTON INTERNATIONAL INC. Page Number : A7-10 of 30
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saronas. FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 5.05 dBm| 16.13 aBm}
- . 2.5036210 GHz - 2.5017830 GHZ]
LN 9.070920071 MHz £.971028971 MHZ]
VAN T T]
10 df - 10d -
{ \ {
i L A /
o ; Y 0
/ \ {
-10 df f -10 T
/ /
JZVAS W T PSS SV -
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503621 GHz 15.95 dam ML 2.501783 GHz 16.13 dam
T 1 25004446 GHz 11.18 dBm Oce Bw 9.070925071 MHz TL L 25005045 GHz 8,43 dBm Oce Bw £.971028971 MHz
T2 1 25095165 GHz 9.37 dam T2 i 25094755 GHz 9.58 dam

L I ]

Date: 2 AUG 2017 141231

L U ]

Cate: 2 AUG.2017 141241

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 2 AUG.2017 14:18:35

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.60 dBm)| ™M1[1] 16.96 aBm)
- " 2.5328020 GHz - 2.5306640 GHZ]
¥ o Occ B ©.090909091 MHZ Occ B 9.110889111 MHZ]
B el e PP e I i ~ ot sl VAU I
10d - 104 TS
[ {
o4 0d
! / \
-10 d
/ \
20 di
s Fa ey A o [P R
4 s N d
-3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537802 GHz 16.60 dam ML 2530664 GHz 16.36 dsm
T 1 2,5304246 GHz 11.66 dBm Oce Bw 9.090305051 MHz TL L 2,5304446 GHz 10.58 dBm Oce Bw 9.110869111 MHz
T2 1 2,5395155 GHz 9.57 dam T2 i 25395554 GHz 7.23 dam
—

L U ]

Cate: 2 AUG.2017 141545

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.90 di RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.11 dBm| mili] 1 dBm|
20 It 2.5613040 GHZ| - 2.5627220 GHz
Y Oce B : 8.001008991 MHZ| : ¥ Oce B 9.070929071 MHZ]
| e, At T Pt e - s |1
04 ¥ . 104 s T v ] 5
/ \ [ \
0 di 0
f 1 C
{ | / \
_10d 104 A
10 / t 10 i v
/ /
-20d — -20 dBm -
e e s e S e B b A e e Y
= -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHZ CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2561304 GHz 17.11 dBm ML 2.562722 GHz 15.13 dBm
TL 1 25604645 GHz 10.54 dem Oce Bw 8.991008991 MHz TL 1 2.5604446 GHz 9.83 dém Oce Bw 9.070929071 MHz
T2 1 2 5604555 GHz 9.85 dbm T2 1 2.5605155 GHz .44 dBm

Date: 2AUG.2017 14:2202

L )i ] -

Cate: 2AUG.2017 142212

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

I

Date: 2 AUG.2017 14:28:06

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.53 dBm| ™M1[1] 14.27 aBm)
- 2.5049230 GHz - 2.5024950 GHz]
! 13.516489516 MHe| Occ B 13.456543457 MHz|
4 BT S ie RAa Y P [ A 1) rPeprton,
10 10 T
! / \
o4 0d
{ | T |
} | \
10 df 10 d - I
\ / \
20 d {f Ny 20 d ] C —
- S L A A Y e Andfr A o
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504923 GHz 14,53 dam ML 2502495 GHz 14,27 dBm
T 1 2,5007567 GHz 9.38 dBm Oce Bw 13.516483515 MHz TL L 25007867 GHz 7.77 dBm Oce Bw 13.456543457 MHz
T2 1 2.5142732 GHz 9.96 dam T2 i 2.5142433 GHz 9.25 dam

Date: 2 AUG.201

U

17 142816

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(=]

I

Date: 2 AUG.2017 14:36:10

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,90 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.45 dBm| ™M1[1] 14.97 aBmj
0 2.5290060 GHZ| - 2.5328720 GHz
13.426573427 MHz| T Occ B 13.516483516 MHz]
T, f ] T2 LT WYY -/R el Fa s
10d 104d
T ) 7 i
od L | 0 di 1 \
/ | / \
-10 . -10 d 7
-20d -20 di L
" P SNSRI A
. —— PO !
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,529006 GHz 15.45 dam ML 2532872 GHz 14,37 dam
TL 1 2,5282567 GHz 6.68 dBm Oce Bw 13.426573427 MHz TL L 2.5262268 GHz 6.69 dBm Oce Bw 13.5164B3516 MHz
T2 1 2.5416833 GHz 9.44 dbm T2 i 2.5417433 GHz 8.46 dam
—

U

DCate: 2 AUG.2017 143820

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att SWT  126ps @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.45 dBm| mili] 13.01 dBm|
20 2.5583040 GHZ| - 2.5656170 GHz
T Oce B 13.486513487 MHz| et B 13.456543457 MHe]
LEV [ - N ol T " T2
0 : ey o e I 04 Y, - - e e, 12
| 1 / i
o i } 0 d t
] | / |
BUE! i T -10d
/ \ / A
-20 d -20 df -
e W RN Y \ A O A [T ST
g e AV AT o v T
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHZ CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558304 GHz 14.45 dBm ML 2.565617 GHz 13.01 dBm
TL 1 25557268 GHz 9.35 dém oce Bw 13.486513487 MHz T1 1 2.8557567 GHzZ 9.34 dBm oce Bw 13.456543457 MHz
T2 1 25602133 GHz 8.79 dbm T2 1 2.5602133 GHz 7.59 dém
L ) L )i ) L
Date: 2 AUG 2017 14:38.36 Date: 2AUG.2017 143847

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.51 dBm| 16.47 aBm)
o0 11 2 1130 GHz| 20 2.5120780 GHz
e By, 18.581418581 MHe| F PN 18.621378621 MHz|
10 df 10 d 2
/ ! \
o d | 0 di
/ \ / \
-10 df -10 d
/ \ I} 1
/ ™S e [ 1 _
— A T
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.517313 GHz 18.51 dam ML 2.512078 GHz 16.47 dam
T 1 2,5006094 GHz 12.18 dBm Oce Bw 18.581416561 MHz TL L 2,5007293 GHz 10.44 dBm Oce Bw 18.621376621 MHz
T2 1 2.5191908 GHz 10.57 dam T2 i 2.5193506 GHz 10.58 dam

L I ]

Date: 2 AUG 2017 14:45:41

U ]

DCate: 2 AUG.2017 14:4551

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11,60 db = RBW 1 hHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 17.71 dBm| ™M1[1] 17.21 abm)
" 2.5354000 GHz w1 2.5293660 GHZ]
20 = - 5 20 T Occ B 18.261738262 MH
[ e I ’\'—“—Q}'Bﬂ\/’ T2 18.461538462 MHz| et DY s o LR o
104 7 = 10 d 7 5
/ \ / \
| 1 i
o4 0d
\I / \
-10 df + -10 d f L
| / |
20 gomt—— : — 20 den————— ~
= 30
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5354 GHz 17.71 dem ML 2509366 GHz 17.21 dem
T 1 2,5256494 GHz 11.70 dBm Oce Bw 18.461538462 MHz TL L 2,5258492 GHz 10.55 dBm Oce Bw 18.261736262 MHz
T2 1 2.5441109 GHz 10.59 dam T2 i 25441109 GHz 9.95 dam
—

L I ]

Date: 2 AUG.2017 14:52:45

U ]

DCate: 2 AUG.2017 145255

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 d& RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 di RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.66 dBm| mili] 17.25 dBm)|
20 M1 2.5561640 GHZ| - 2.5522480 GHz
e 0B 1B.381618382 MHz| N LN 1B.301698302 MHe]
10 d - 10 d - -
\ ; \
[ ! \
od LA 0 d it
; T ; \
BUE! f | -10d
] 'L \
/ / \
20 =1 = 2R dBp—T = =
S —t S———
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHZ CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2556164 GHz 17.66 dém ML 2.552248 GHz 17.25 dém
TL 1 2.5507293 GHz 11.06 dBm Oce Bw 18.381618382 MHz TL 1 2.5507692 GHz 9.03 dém Oce Bw 18.30169B302 MHz
T2 1 25691109 GHz 11.27 dBm T2 1 2.5600709 GHz 9.44 dBm

Date: 2AUG.2017 14:55:12

] ) [

Cate: 2AUG.2017 145522

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum (%) x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
it fheck PARS | SPURIGHE GlinEKkARS PABS
20 dhihe_$PURIOUS | INE_ABS PASS 20 chipe_bPURIO INE_ABS PASS
10 dBm ‘ﬂ\ 10 dBm : ‘
0 dem | 0 dom J
-10 dBm: ) \ -10 dBm ‘J
90 dam | f \ -20 dBm I
PURIOUS_LINE_ABS
SEURIOUS LIk ' DT o cent J | -~
(I o
L Mr‘m
-40 dem T
40 dem - 7 f U FLA N
w - A Sttty
S ! W 3
R
-60 dBm
-0 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 Griz 8004 pts Stop 2.505 GHz | ||omere
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Aimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.62 dBm -10.18 db
2.475 Gz 2.490 GHz 1.000 MHz 2:49018 GHz -46.37 dBm -21.37 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -12.57 dBm -2.57 de
2,450 GHz 2.495 GHz 1.000 MHz 2,49165 GHz -33.77 dém -20.77 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67374 GHz -25.83 dbm ~15.83 db
2.485 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -35.94 dBm -22.54 dB 5575 CH= 2576 Ghz 1,000 MHz 3 e7E01 oHe 37 08 dBm 2408 db
2496 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 21.27 dem -8.63 d& 2,576 GHz 2,595 GHz 1,000 MHz 2,57842 GHz -33.12 dbm -8.12 d8
Y
I [ 1 ] L

Date: 2 AUG 2017 13:57:35

Date: 2 AUG 2017 14:07-06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
it fheck PARS | SPURIGHE GHEEKARS_ PARS
20 db e _$PURIOUS_) INE_ABS PABS 20 dh”‘lﬂ i\'l-'llHlU IS_LINE_ABS PASS
10 dem 10dBm
& Ui T ™
0 dem ’J‘ N dem \
-10 dBm 10 dBm l
o0 Aam | ‘ -20 dBm T
SPURIOUS_LINE_ABS | f \
30 dom | MH 30 dem = MWM
40 dem | I JJJMM [rmatit 40 dBm e
I 50 dem
S0 dBm
-50 dBm
-60 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 6Hz |||5hurious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56537 GHz .80 dBm -23.20 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -36.08 dém -11.08 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -24.96 dBm -14.96 dB
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55158 GHz 0.66 dBm -29.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.92 dém -6.92 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57003 GHz -29.50 dBm -19.59 dB
2490 GHz 2.495 GHz 1.000 MHz 249450 Gz -29.91 dém -16.91 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -28.45 dem -18.45 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49585 GHz -36.39 dBm -23.35 dB 5575 CH= 2590 GHz 1,000 MHz > 57560 oHe 20 43 dBm “16.48 db
2.496 GHz 2.520 GHz 100.000 kHz 2.51767 GHz 1.20 dBm -28.80 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59021 GHz -44.79 dBm -19.79 dB
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